
DETAIL A

12

4
2

8

1

DETAIL B

10
11

4

3

ITEM NO.
PART 

NUMBER
DESCRIPTION QTY.

1 563-603 Goal Post 4

2 563-219 Cross Bar 2

3 563-220 Lower Supports 4

4 563-221 Upper Supports 4

5 563-901 Anchor 8

6 337-303 Black Cord x 100' Lg. 2

7 337-303 Black Cord x 25' Lg. 4

8 116-513 5/16" x 3-1/4" Hex Hd Bolt 4

9 116-610 3/8" x 2-1/2" Hex Hd Bolt 4

10 116-609 3/8" x 2-1/4" Hex Hd Bolt 4

11 226-601 3/8" Lock Nut 8

12 226-501 5/16" Lock Nut 8

1

PORTABLE OFFICIAL SOCCER GOALPORTABLE OFFICIAL SOCCER GOALPORTABLE OFFICIAL SOCCER GOALPORTABLE OFFICIAL SOCCER GOAL

5 4 3 2

562-501562-501562-501562-501

AAAA 4

2

1
5

BBBB

CCCC

3

DETAIL C

9'-6
"

24'-0"

8
'-

0
"

*IMPORTANT**IMPORTANT**IMPORTANT**IMPORTANT*

91

12

3

Please retain this instruction sheet in your files. It contains
important replacement parts information. All equipment should
be installed in accordance with these instructions.


